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Eiements Alioy 4 Alloy 5 Alloy 6 J
c 0.080 0.094 0.091
Mn 1493 1541 14.98
Si 075 1.04 0.91
Cr 14.82 1332 1542
317 321 324
v 0.20 022 0.22
N 0.16 0.28 032
Fe BALANCE BALANCE BALANCE
P ~(0.009) ~(0.009) ()
-(0.007) ~(0.006) ~(0.006)
Table 1. Chemical Composition of Experimental Alloys
- EOS
Alloy Annealing I VSM XPD Alloy Analyzed Point Element wl %
Temperaturel{'C) Ferrite(%) Ferrtel%) 4 Matrix Cr 1491
3 1160 334 27 Mn 1542
- - Second Phase Cr 16.95
1150 11.19 268 Mn 1402
1200 17.15 423 5 Matrix [ Cr 14.68
5 1100 03277 no peak Mn 16,08
1% 06506 0 peak Matrix 2 Cr 1423
- Mn 16.29
1200 0.2976 no peak Matrix 3 Cr 1249
[ (100 1.938 small peak Mn 1484
1150 6.653 small peak 6 Matrix Cr 15.99
1200 8.341 small peak Mn 1578
Second Phase Cr 16.73
Mn 1383
Table 2. XRD, VSM, EDS Results of Experimental Alloys
Aoy Annealing Yield J Tersile | Elorgaton Hv
Temeeraturel'C) wengin{MPa) & StrergihiMPa) | 15%)
4 1100 59 | 978 ! 5299 304
1150 613 ; 926 5688 262
1200 593 981 5538 T R
5 1100 621 1029 | 5631 298
1150 508 1019 [ 5722 258
1200 527 946 | 59 02 310
3 1100 620 1013 | 4031 ] 548
1150 265 957 ; 568 544
1200 592 1 831 ! 4050 521

Table 3. Mechnical Test Results of Experimental Aloys
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Fig. 4. Huey Test 'Resuns of The Experimental Alloys
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Fig. 2. Phase Diagrams of The Experimental Alloys
(a) Alloy 4, 6 (b) Alloy 5
Annnealed No. 4, 5,6 and 304, Anncaled No. 4 Anneated No. §
630
UL 0 o T “ v
Y 1 “H'\l ;1 ]g“ l lll_ ‘
400 {— 2 T nw ii [ =110 |
o0 F R e 100 et p2ne - ..rl. w 400 |—{ —eeniso |- H
5 bt l ”‘ HH’ G e 1200 ‘
: i 18 I eI -1 T Il
E !.~:_ /"'-—._'(clr:—)——* Z .__I —I!‘ J i
= t N It = R
2 H;;! /b ‘J W : l l‘; /‘ :
g IS s R 11153 I AN ] — ’l.ﬁt.'
a 0 ‘;:"—‘I isl l 7'13 e 0 1&.//1/1
: 1 i ==t .
T‘|7|\+\cﬁ| %!i b — T H
-0 20
o0 ol ! 10 . 01 i 10 10

Current{ua/cm’)

Fig. 3. Arodic Polarization Test Results of The

Current {usicm”)

~R0A —

Curment (uA/em’)

Experimental Alloys



